

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-11-05-24-01

- Product:** Laminate flooring collection, structure RF, WG and RG
 in thicknesses: 6 mm, 7 mm, 8 mm and 10 mm
- Customer:** Kronospan DSO Sp. z o.o.
 ul. 1 Maja 52
 47-100 STRZELCE OPOLSKIE
 POLEN
- Order:** Testing and classification of selected properties according to
 EN 14041 (CE-labelling)
- Test reports:** 270205, 265188, 279268/1

Test results:

Property	Declaration according to EN 14041
Fire resistance according to EN ISO 9239-1 and EN ISO 11925-2	Fire class C _{fi} -s1
Formaldehyde emission according to EN 717-1	class E1
Slippery resistance according to EN 13893	class DS

Dresden, 24 May 2011

i.v. Mario Bof

Head of laboratory



G. J. J.

Engineer in charge